9_95056_02_0_0

Section: ENGINE
EXHAUST SILENCER

Agrotron 175 MK3 -> 8098

Ref: 01.00.1

Fig. P/n

QTY Name

Notes:
[Agrotron 175 MK3]

1 04431284.4
2 01112429
3 01112538
4 01107105
5 04431301
6 04432570
7 04436003
8 01112307
9 01107101
10 04432582
11 04427269
12 01112407
13 01173969
14 04427875
15 01174738
16 01144673
17 04209203
18 01102659
19 01144692
20 01112824
21 01112341
22 01112418
23 04436005

— e e e = = = WD W = N = = = BN = = N W

exhaust pipe

screw m 10 x 30, d933
screw m 12 x 35, d933
washer 10.5

bracket

bracket

silencer

screw m 8 p.1.25 x 15, d933
washer 8.4

exhaust pipe

console

screw m 10 x 20, d933
clamp 32-50

tube

flat washer 12.5x26x6
nut

gasket

nut m 10, d934

screw m 8 p.1.25 x 20
nut m 8, d934

screw m 8 x 30, d933
screw m 10 x 25, d933
support
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Agrotron 175 MK3 -> 8098

Section: ENGINE Ref: 01.01.0
PLUG

Fig. P/n QTY Name

Notes:

[Agrotron 175 MK3]

Engine serial number:

356920 356921 368315 368316 380331 380332 380333 380334 390206 390207 394980 394981 394982 396742 396743
396744 396745 397111 405371 405372 405373 405374 405375 405376 405377 405378 411278 411279 412237 412238
412239 434853 442774 442775 452668 452729 462464 462465 462466 462467 473159 473160 473161 473162 473163
473164 473165 483650 483651 483652 483653 483654 483655 494945 508187 508188 508189 508190 525758 528697
528698 548364 548365 548366 548367 548368 552570 552571 552572 552573 552574 561225 561226 561227 590564
590565 594066 594067 600257 600258 600259 600260 600261 600262 600263 608573 608574 608575 608576 608577
614284 614285 614286 614287 614288 622299 622300 638865 638866 638867 645742 645743 650551 650552 650553
653836 653837 733128

1 01179634 1 plug
H 2860 -A36-ST-FE/ZNPHR
185 01016127 1 sealing compound ml. 50

H 699 -DEUTZDW72-50ML
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Agrotron 175 MK3 -> 8098
Section: ENGINE Ref: 01.01.1
FASTENINGS

Fig. P/n QTY Name

Notes:
[Agrotron 175 MK3]

Engine serial number:

356920 356921 368315 368316 380331 380332 380333 380334 390206 390207 394980 394981 394982 396742 396743
396744 396745 397111 405371 405372 405373 405374 405375 405376 405377 405378 411278 411279 412237 412238
412239 434853 442774 442775 452668 452729 462464 462465 462466 462467 473159 473160 473161 473162 473163
473164 473165 483650 483651 483652 483653 483654 483655 494945 508187 508188 508189 508190 525758 528697
528698 548364 548365 548366 548367 548368 552570 552571 552572 552573 552574 561225 561226 561227 590564
590565 594066 594067 600257 600258 600259 600260 600261 600262 600263 608573 608574 608575 608576 608577

. 001 1@ 614284 614285 614286 614287 614288 622299 622300 638865 638866 638867 645742 645743 650551 650552 650553
e ASTR 653836 653837 733128
e N S:Pta‘*
L2 Z;--'/’“"“xl \
1T A ) 3 04204450 1 gasket
Ay 2 4 01143362 14 screw
e 0 L 5 01181406 1 bushing
20 . ":3: r,'_\)u 6\~
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Agrotron 175 MK3 -> 8098
Section: ENGINE Ref: 01.01.2
OIL PRESSUR.SWITCH
Fig. P/n QTY Name

Notes:
[Agrotron 175 MK3]

Engine serial number:

356920 356921 368315 368316 380331 380332 380333 380334 390206 390207 394980 394981 394982 396742 396743
396744 396745 397111 405371 405372 405373 405374 405375 405376 405377 405378 411278 411279 412237 412238
412239 434853 442774 442775 452668 452729 462464 462465 462466 462467 473159 473160 473161 473162 473163
473164 473165 483650 483651 483652 483653 483654 483655 494945 508187 508188 508189 508190 525758 528697
528698 548364 548365 548366 548367 548368 552570 552571 552572 552573 552574 561225 561226 561227 590564
590565 594066 594067 600257 600258 600259 600260 600261 600262 600263 608573 608574 608575 608576 608577
614284 614285 614286 614287 614288 622299 622300 638865 638866 638867 645742 645743 650551 650552 650553
653836 653837 733128

1 04207119 1 valve
WITH ITEM ....
(2-5)

2 04200782 1 spring

3 04207120 1 piston

4 04207121 1 spacer

5 04201794 1 ring

187 01016123 1 small plate
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Agrotron 175 MK3 -> 8098
Section: ENGINE Ref: 01.01.3
FILLER CAP
Fig. P/n QTY Name

Notes:
[Agrotron 175 MK3]

Engine serial number:

356920 356921 368315 368316 380331 380332 380333 380334 390206 390207 394980 394981 394982 396742 396743
396744 396745 397111 405371 405372 405373 405374 405375 405376 405377 405378 411278 411279 412237 412238
412239 434853 442774 442775 452668 452729 462464 462465 462466 462467 473159 473160 473161 473162 473163
473164 473165 483650 483651 483652 483653 483654 483655 494945 508187 508188 508189 508190 525758 528697
528698 548364 548365 548366 548367 548368 552570 552571 552572 552573 552574 561225 561226 561227 590564
590565 594066 594067 600257 600258 600259 600260 600261 600262 600263 608573 608574 608575 608576 608577
614284 614285 614286 614287 614288 622299 622300 638865 638866 638867 645742 645743 650551 650552 650553
653836 653837 733128

1 01180286 1 plug
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Agrotron 175 MK3 -> 8098
Section: ENGINE Ref: 01.01.4

OIL FILLER NECK
Fig. P/n QTY Name

Notes:
[Agrotron 175 MK3]

Engine serial number:

356920 356921 368315 368316 380331 380332 380333 380334 390206 390207 394980 394981 394982 396742 396743
396744 396745 397111 405371 405372 405373 405374 405375 405376 405377 405378 411278 411279 412237 412238
412239 434853 442774 442775 452668 452729 462464 462465 462466 462467 473159 473160 473161 473162 473163
473164 473165 483650 483651 483652 483653 483654 483655 494945 508187 508188 508189 508190 525758 528697
528698 548364 548365 548366 548367 548368 552570 552571 552572 552573 552574 561225 561226 561227 590564
590565 594066 594067 600257 600258 600259 600260 600261 600262 600263 608573 608574 608575 608576 608577

© 614284 614285 614286 614287 614288 622299 622300 638865 638866 638867 645742 645743 650551 650552 650553
653836 653837 733128

oA,
f o) 1 04207099 1 tube
i 2 01178421 1 gasket
L;\ 3 01181433 2 screw
%
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Agrotron 175 MK3 -> 8098
Section: ENGINE Ref: 01.01.5
CRANKCASE BREATHER
Fig. P/n QTY Name

Notes:
[Agrotron 175 MK3]

Engine serial number:

356920 356921 368315 368316 380331 380332 380333 380334 390206 390207 394980 394981 394982 396742 396743
396744 396745 397111 405371 405372 405373 405374 405375 405376 405377 405378 411278 411279 412237 412238
412239 434853 442774 442775 452668 452729 462464 462465 462466 462467 473159 473160 473161 473162 473163
473164 473165 483650 483651 483652 483653 483654 483655 494945 508187 508188 508189 508190 525758 528697
528698 548364 548365 548366 548367 548368 552570 552571 552572 552573 552574 561225 561226 561227 590564
590565 594066 594067 600257 600258 600259 600260 600261 600262 600263 608573 608574 608575 608576 608577
614284 614285 614286 614287 614288 622299 622300 638865 638866 638867 645742 645743 650551 650552 650553
653836 653837 733128

1 04207651 1 valve
WITH ITEM ....
(2)

2 04207649 1 ring

3 01180218 2 screw

4 04207290 1 piping

171
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